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PURPOSE: 
• To ensure the safe and appropriate therapeutic interchange of medications that are therapeutically equivalent. 
• To ensure the safe and appropriate dose rounding and weight based dosing of medications by pharmacists 
 
POLICY: 
Pharmacy may perform automatic therapeutic interchange of non-formulary medications with medications that 
are on formulary, and perform dose rounding and weight-based dosing for medications that are included in this 
guideline, with the approval of the Pharmacy & Therapeutics Committee (P&T) and Medical Executive Committee 
(MEC) 
 
DEFINITION:  
Therapeutic interchange is defined as the dispensing of a medication that is "therapeutically equivalent" to the 
medication originally prescribed by a prescriber.     

 
PROCEDURE: 
 
Prescribers: 

1. May write “Do Not Substitute” and complete a Non-Formulary Request” form if needed 
2. May CPOE an order for patient to bring in his/her own medication for non-formulary medications 
3. May use a dose that is different from the approved dosage listed in the therapeutic interchange policy. 

Prescriber will have to CPOE an order for the preferred dosage. 
  
Pharmacy:  
May automatically substitute non-formulary medications with therapeutically equivalent medications that are 
available on formulary as follows: 

1. Use Therapeutic Interchange table by Classes of Drugs (attached table) or 
2. Use Therapeutic Interchange table by Generic Names or Brand Names for combination drugs (attached 

table) 
3. Substitute the extended-released medication with the immediate-released medication when the 

extended-released medication is non-formulary and the total dose per day is the same:   
♦ Pharmacy will substitute using the same total dose per day in divided doses per manufacturer’s 

recommendation.   
4. For dosages that are not listed in the tables, pharmacy will contact prescriber for clarification 

.   
 
 
 



THERAPEUTIC INTERCHANGE - AUTOMATIC 
(BY CLASSES OF DRUGS) 

 

ORDERS WRITTEN FOR 
WILL BE AUTOMATICALLY 

SUBSTITUTED WITH 
ANGIOTENSIN CONVERTING ENZYME INHIBITORS (ACE-I) 
Benazepril 
(Lotensin) 

Fosinopril 
(Monopril) 

Quinapril 
(Accupril) 

Perindopril 
(Aceon) 

Moexipril 
(Univasc) 

Ramipril 
(Altace) 

 

Lisinopril 
(Prinivil/Zestril) 

5mg/day --------- 5mg/day --------- ---------- ---------- 2.5mg/day 
10mg/day 10mg/day 10mg/day ---------- ---------- 1.25mg/day 5mg/day 
20mg/day 20mg/day 20mg/day 4mg/day 7.5mg/day 2.5mg/day 10mg/day 
30mg/day 30mg/day 30mg/day ---------- ---------- ---------- 15mg/day 
40mg/day 40mg/day 40mg/day 8mg/day 15mg/day 5mg/day 20mg/day 
60mg/day 60mg/day 60mg/day ---------- ---------- ---------- 30mg/day 
80mg /day 80mg/day 80mg/day 16mg/day 30mg/day 10-20mg/day 40mg/day 

ANGIOTENSIN RECEPTOR BLOCKERS (AR B) 
Azilsartan 
(Edarbi) 

Candesartan 
(Atacand) 

Eprosartan  
(Tevetan) 

Irbesartan 
(Avapro) 

Olmesartan 
(Benicar) 

Telmisartan 
(Micardis) 

Losartan  
(Cozaar) 

40mg 4-8mg 400mg 75mg 5-10mg 20mg 25mg 
80mg ---------- 600mg 150mg ----------- 40mg 50mg 

---------- 16mg 800mg 300mg 20mg 80mg 100mg 
---------- 32mg ----------- ----------- 40mg >80mg 150mg 
ANTIHISTAMINES (NON-SEDATING) 

Loratadine 
(Claritin) 

Desloratidine 
(Clarinex) 

Fexofenadine 
(Allegra) 

Levocetirizine 
(Xyzal) 

Cetirizine 
(Zyrtec) 

10mg q48h 5mg q48h 60mg q24h 2.5mg q24h 5mg q24h 
10mg q24h 5mg q24h 60mg q12h 5mg q24h 10mg q24h 

----------- ----------- 180mg q24h ---------- 10mg q24h 
BPH MEDICATIONS 

 Silodosin (Rapaflo) Alfuzosin (Uroxatral) Tamsulosin (Flomax) 
8mg/day  10mg/day 0.4mg/day 

H2 ANTAGONISTS  
Any H2 antagonists Famotidine 20mg bid (same route) 
LONG-ACTING BETA-AGONISTS (LABA) 

Arformoterol (Brovana) Formoterol (Foradil) Salmeterol (Serevent Diskus) 
30mcg/day 24mcg/day 100mcg/day 

MULTIVITAMINS 
Nephrovite 1 tablet daily (switch back) Renavite 1 tablet daily 
Multivitamins 1 tablet daily  
(all MVI excluding those for renal and pregnant patients) 

Multivitamin 1 tablet daily (per availability on 
formulary) 

PROSTAGLANDIN ANALOG - OPHTHALMIC  
Bimatoprost ophth. (Lumigan) Travoprost ophth. (Travatan Z)) Latanoprost ophthalmic (Xalatan) 

1 drop qPM 1 drop qPM 1 drop qPM 
PROTON PUMP INHIBITORS (PPI) 
Dexlansoprazole 

(Dexilant) 
Esomeprazole 

(Nexium) 
Lansoprazole 

(Prevacid) 
Omeprazole 

(Prilosec) 
Rabeprazole 

(Aciphex) 
Pantoprazole  

(Protonix) 
30mg 20-40mg 15-30mg 20-40mg 20mg 40mg (same dosing interval) 

STEROIDS (NASAL)  

Any nasal steroids Fluticasone (Flonase) 2 sprays per nostril 
daily 

STEROIDS (INHALERS) – 12 years and old 
Budesonide DPI 

(Pulmicort flexha.) 
Ciclesonide 
(Alvesco) 

Flunisolide HFA 
(Aerospan) 

Fluticasone Propio. 
(Flovent diskus) 

Mometasone HFA 
(Azmanex) 

Doses (check 
frequency) 

Fluticasone Furoate 
(Arnuity Ellipta) 

180-540mcg/day 80-160mcg/day 320mcg/day 100-300mcg/day 100-200mcg/day LOW 100mcg/day 
630-1170mcg/day >160-320mcg/day >320-640mcg/day >300-500mcg/day >200-400mcg/day MEDIUM 200mcg/day 

>1200mcg/day >320mcg/day >640mcg/day >500mcg/day >400mcg/day HIGH 200mcg/day 
STATINS 

Fluvastatin 
(Lescol) 

Lovastatin 
(Mevacor) 

Pitavastatin 
(Livalo) 

Simvastatin 
(Zocor) 

Atorvastatin* 
(Lipitor) 

20mg/day 10mg/day ---------- ---------- 10mg/day 
40mg/day 20mg/day 1mg/day 10mg/day 10mg/day 
80mg/day 40mg/day 2mg/day 20mg/day 10mg/day 
---------- 80mg/day 4mg/day 40mg/day 20mg/day 
---------- ---------- ---------- 80mg/day 40mg/day 

*Maximum Atorvastatin dose is 10mg if patient is also on Cyclosporine and 20mg if patient is also on Clarithromycin, Itraconazole or HIV protease inhibitors.  
Pharmacy will notify prescribers about these interactions. 

 



THERAPEUTIC INTERCHANGE - AUTOMATIC 
(BY GENERIC NAMES or BRAND NAMES FOR COMBINATION DRUGS) 

 

ORDERS WRITTEN FOR WILL BE AUTOMATICALLY SUBSTITUTED WITH 
Advair diskus: 
1. 100/50 (Fluticasone/Salmeterol) 1 inh q12h 
2. 250/50 (Fluticasone/Salmeterol) 1 inh q12h 
3. 500/50 (Fluticasone/Salmeterol) 1 inh q12h 

Breo Ellipta INH 
1. 100/25 (Fluticasone/Vilanterol) 1 inh daily 
2. 100/25 (Fluticasone/Vilanterol) 1 inh daily 
3. 200/25 (Fluticasone/Vilanterol) 1 inh daily 

Albuterol 2.5mg/Ipratropium 0.5mg NEB (same as duoneb) DuoNeb (Albuterol 3mg/Ipratropium 0.5mg) 
Aspirin greater than 100mg PO daily (while on Ticagrelor) 
      **Maintenance dose only** 

Aspirin 81mg PO daily 

1. Carvedilol CR (Coreg CR) 10mg PO daily 
2. Carvedilol CR (Coreg CR) 20mg PO daily 
3. Carvedilol CR (Coreg CR) 40mg PO daily 
4. Carvedilol CR (Coreg CR) 80mg PO daily 

1. Carvedilol (Coreg) 3.125mg PO bid 
2. Carvedilol (Coreg) 6.25mg PO bid 
3. Carvedilol (Coreg) 12.5mg PO bid 
4. Carvedilol (Coreg) 25mg PO bid 

1. Cephalexin 125-500mg 4 times PO per day 1. Cefadroxil 500mg PO bid  
2. Cefotaxime (Claforan) 1gm IV q8h  (don’t think it is ever ordered in adults??) 
3. Cefotaxime (Claforan) 2gm IV q8h 
Exception:  Cefotaxime is reserved for use in the neonates 

2. Ceftriaxone  (Rocephin) 1gm IV q24h 
3. Ceftriaxone  (Rocephin) 2gm IV q24h 

1. Ceftazidime (Fortaz) 1gm IV q8h     
2. Ceftazidime (Fortaz) 2gm IV q8h 

1. Cefepime (Maxipime) 1gm IV q12h 
2. Cefepime (Maxipime) 2gm IV q12h 

Ciprodex OTIC (ciprofloxacin/dexamethasone) Ciprofloxacin OTIC + Dexamethasone opthalmic/otic 
(same dose & frequency) 

1. Ciprofloxacin 200mg IV q12h or 250mg PO q12h 
2. Ciprofloxacin 400mg IV q12h or 500mg PO q12h 
3. Ciprofloxacin 750mg PO q12h  
4. Ciprofloxacin 400mg IV q8h 

1. Levofloxacin 250mg IV/PO q24h 
2. Levofloxacin 500mg IV/PO q24h 
3. Levofloxacin 750mg PO q24h 
4. Levofloxacin 750mg IV q24h 

Diazepam 2.5mg PO Diazepam 2mg PO 
Epoetin (Procrit/Epogen)  Epoetin (Retacrit – biosimilar) same dose and frequency 
Fenofibrate 135mg, 160mg daily Fenofibrate 145mg daily 
Folic acid 0.8mg PO (same frequency) Folic acid 1mg PO (same frequency) 
Glynase 3mg PO Glyburide 5mg PO (same frequency) 
Imipenem 500-1000mg IV q6h      Meropenem 1gm IV q8h (renal dosing per pharmacy) 
Insulin Aspart (Novolog) Insulin Lispro (Humalog) same dose/frequency 
Insulin Lispro (Humalog), regular/NPH (Humulin) Insulin Aspart (Novolog), regular/NPH (Novolin) same dose/frequency 
Insulin Detemir (Levemir) Insulin Glargine (Lantus) same dose/frequency 

Glucophage sustained release (Metformin ER) Glucophage immediate-release (Metformin immediate-release)  same total 
dose per day in 2 divided doses 

Hyalurodinase ovine (Vitrase) Hyalurodinase human (Hylenex) 
1. Levalbuterol (Xopenex) NEB 0.63-1.25mg q8h                        
2. Levalbuterol (Xopenex) NEB  0.63-1.25mg q6h                        
3. Levalbuterol (Xopenex) MDI (45 mcg)  1 puff q8h            
4. Levalbuterol (Xopenex) MDI (45 mcg)  1 puff q6h                 

1. Albuterol NEB 2.5mg q6h 
2. Albuterol NEB 2.5mg q4h 
3. Albuterol MDI (90mcg) 1 puff q6h 
4. Albuterol MDI (90mcg  1 puff q4h 

If patient is also on ipratropium NEB, pharmacy will autosub to Duoneb, same frequency as albuterol 
Melatonin 3mg per dose Melatonin 5mg per dose 
Memantine (Namenda) XR 28mg PO daily Memantine (Namenda) 10mg PO bid 
Meningococcal vaccine (Menactra) Menigococcal vaccine (Menveo) – same dose and schedule 
Mylanta PO Maalox PO(same dose/frequency) 
Peri-colace PO  (no longer seen) Senokot-S PO 
1. Promethazine (Phenergan) IV 6.25mg 
2. Promethazine (Phenergan) IV 12.5mg 
3. Promethazine (Phenergan) IV 25mg 

1. Prochlorperazine (Compazine) IV 2.5mg 
2. Prochlorperazine (Compazine) IV 5mg 
3. Prochlorperazine (Compazine) IV 10mg 

Rifaximin 400mg PO q8h or TID (for hepatic encephalopathy) Rifaximin 550mg PO BID (for hepatic encephalopathy) 
1. Rosiglitazone (Avandia) 2mg PO daily (do we see this at all?) 
2. Rosiglitazone (Avandia) 4mg PO daily 
3. Rosiglitazone (Avandia) 8mg PO daily 

1. Pioglitazone (Actos) 15mg PO daily 
2. Pioglitazone (Actos) 30mg PO daily 
3. Pioglitazone (Actos) 45mg PO daily 

Sevelamer hydrochloride (Renagel) Sevelamer carbonate (Renvela) same dose/frequency 
Symbicort (Budesonide/formoterol) INH 
1. 80/4.5 2 inh q12h 
2. 160/4.5 2 inh q12h 
3. Any dosages higher than the above 

Breo Ellipta INH 
1. 100/25 (Fluticasone/Vilanterol) 1 inh daily 
2. 100/25 (Fluticasone/Vilanterol) 1 inh daily 
3. 200/25 (Fluticasone/Vilanterol) 1 inh daily 

1. Terazosin (Hytrin) 1mg/day 
2. Terazosin (Hytrin) 2mg/day 
3. Terazosin (Hytrin) 5mg/day 
4. Terazosin (Hytrin)10mg/day 

1. Doxazosin (Cardura) 1mg/day 
2. Doxazosin (Cardura) 2mg/day 
3. Doxazosin (Cardura) 4mg/day 
4. Doxazosin (Cardura) 8mg/day 

Tiotropium (Spiriva) Respimat 2.5-5mcg daily INH 
Tiotropium (Spiriva) Handihaler 18mcg daily INH (remove from formulary) 

Ipratropium 0.5mg NEB q6hr  

Tylox (oxycodone/acetaminophen) 5/500 PO  (discontinued by manufacturer) Percocet (oxycodone/acetaminophen) 5/325 PO (same dose/frequency) 
Zafirlukast (Accolate) 10-20mg PO bid Montelukast (Singulair) 10mg PO daily 
Zolpidem (Ambien) 5-10mg PO HS 
Zolpidem (Ambien) CR  5-10mg PO HS 

Temazepam (Restoril) 15mg PO HS 
*Exception:  use Zolpidem L&D (Restoril -Category X pregnancy 



 
 

MISCELLANEOUS – AUTOMATIC by PHARMACY 
 
 

1. Antiepileptic Dose Rounding for Adult and Pediatric Patients: 
 

Drug Dose Rounding Proposal 
Fosphenytoin   Dose rounding to start at doses > 750 mg with rounding to the nearest 250 mg. 
Levetiracetam  Dose rounding to start at doses > 1500 mg with rounding to the nearest 250 mg. 
Valproate Sodium Dose rounding to start at doses > 750 mg with rounding to the nearest 250mg 

 
2. Dose rounding / adjustment: 

1) Albumin:  may round dosage to the nearest 12.5 grams 
2) Cefazolin:  may change to 3gm per dose for weight ≥ 120 kg if lower dosage is ordered, for surgical 

prophylaxis 
3) Daptomycin: may round dosage per ASP guidelines (refer to ASP guidelines) 
4) Enoxaparin:  may round dosage to the nearest 10mg per Anticoagulation guidelines 
 

3. IBW:   
Pharmacists may adjust dosages of the following medications, using IBW in all adults (unless actual weight is 
less than IBW, then use actual weight) 
1) DDAVP 
2) IVIG 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
P&T 6/19/19, MEC 7/10/19    


